ADRIAN STEEL COMPANY PAGE 1

"GRIP LOCK” LADDER RACK INSTRUCTIONS
+ ASSEMBLY & INSTALLATION

5 LADDER RACKS — VENTURE & WINDSTAR MINI VAN
and
SHORTBED COMPACT PICK—-UP

61—-5 "SINGLE" VENTURE / WINDSTAR
P/N (25287-0)

61—6 "SINGLE” COMPACT PICK-UP
P/N (25289-0)

63—-5 "DOUBLE” VENTURE / WINDSTAR
P/N (25288-0)

63—6 "DOUBLE" COMPACT PICK-UP
P/N (25290-0)

EN- 21094 5/10/00 1-25537 /D



dN=X0Ild 1OVdAOD

LNOAV1T ATdNISSY NWW( -
(dn—>01d 5<mzouuv\AHv s u._oz<X ¥VISONM~ N

30V¥8 400¥ HOLY1 31ONVH o8
4 ove ¥3IN3LSV4 \

w0 @ < NId 10y = JUNLNA
(¥VLSONM) [ - /x. @ - 'NOILD3L0¥d ¥3QAVT ¥4 w
30VHE 400 < J <SO¥d NOUN IS # 133d, ===

—I oz_:m:mM@,mU oz

{

PAGE 2
1-25537 /D

Ple]

(3MNLNZN) s 13XJvye 3IXv— m
30Vy8 400¥ \ %\Luyoém 1004 ¥3MO
1INSVO VY HINNI
13%0V¥8 1004 mu&:.\ QA |
J .//w\-\ (ovE8 ¥3INILSVS NI)
i \—NIid TI0¥ |

r

-

{ | LNIWLSNPraY

b \. | 1SOd LN3W
\5x<

e L¥0ddNS SSO¥D s S

INO¥4 13X0V¥8 dWV1D

13XJV¥8 dAV1D

i MOVY ¥3aav X001 JIy¥9, 00 133LS NVIQY 3IHL ONISOOHD ¥04 NOA MNVHL ~ 9Z£Z-£49 (008) 00 133IS NVI¥QY LY SN
TIVO ¥O WO¥4 MOV ¥30av1 ¥NOA Q3SVYHOMND NOA ¥3IV3Q 3HL LOVINOD 3SV3Nd SINIWWOD O SNOLS3IND ANY 3IAVH NOA 4l

* "MOVY ¥30aV1 ¥NOA 40 NOILVTIVLSNI ® AT8AN3ISSY 3HL 3SV3 OL ATINA3YVI d31S HOVI MO104 ® HONONHL QV3Y 3SVId *

'(39vd ¥3A00 33S) ,318N0Q, V MY OL MOVY ¥30Av1 3HL 40 3QIS ¥3HLO 3HL OL Q3LVINdNa 3¥v
S1¥Vd 3NOS °'MO138 NMOHS SI ,J1ONIS, V AMIVY ¥3IAAVYT YNOA ¥04 X08 3HL NI S1¥Vd 3HL AJUN3AI ATH¥3d0¥d OL

(5=39vd) 3LVIdW3L Y¥3N3LSVI ® ‘(v ® £-39vd) 1SIT SL¥Vd (2-39Vd) LNOAY] AT8NISSY '(L—39Vd) 39Vd ¥3A0D 3HL OL ¥343y
‘NI938 NOA 3¥0438




PARTS LIST PAGE 3

61—5 "SINGLE” VENTURE / WINDSTAR P/N 25287-0
DESCRIPTION QUANTITY  PART No.
FASTENER BAG (S5’ SINGLE LADDER RACK-MV) 1 BAGLR005-0
BUSHING (NYLON, 1-1/4" TUBE) = 09677-0
ADJUSTMENT POST (REAR AXLE) k.0 09704-0
GASKET ) 4 | 10182-0
| LOWER FOOT BRACKET ) 4 [ 11109-0
| _ROOF BRACE — WINDSTAR ) 4 11232-0
| ROOF BRACE — VENTURE 4 23977-0 |
ROOF SHIM — VENTURE | e 24198-0
UPPER FOOT BRACKET ) 4 25268-0 |
OUTER RAIL (5 - MV & SBCPU) ) 1 253310 |
_INNER RAIL (5" — MV & SBCPU) 1 ~ 25334-0
CROSS SUPPORT (58" LONG — AST, CPU, & MV) 2 25336-0
AXLE (26-3/16" LONG) 1 25337-0
AXLE BRACKET 1 25338-0 |
HANDLE LATCH 1 25340-0
LADDER PAD (NYLON "STICK-ON") 4 25345-0
CLAMP BRACKET (PLASTISOL COATED) 2 37515-0
| HANDLE BAR ) 1 25410-0
FRONT STOP POST 1 25497-0
63—5 "DOUBLE” VENTURE / WINDSTAR P/N 25288-0
DESCRIPTION QUANTITY  PART No.
FASTENER BAG (5' DOUBLE LADDER RACK-MV) 1 BAGLRO06-0
__BUSHING (NYLON, 1-1/4" TUBE) 4 09677-0
ADJUSTMENT POST (REAR AXLE) 2 09704-0
GASKET 4 110182-0
LOWER FOOT BRACKET B ) ) 4 | 109-0 |
_ ROOF BRACE — WINDSTAR 4 | 1232-0
ROOF BRACE — VENTURE 1T @ 23977-0
ROOF SHIM — VENTURE B 4 24198-0
| UPPER FOOT BRACKET 4 25268-0 |
| OUTER RAIL (5' — MV & SBCPU) i 2 | 25331-0 |
INNER RAIL  (5' — MV & SBCPU) 1 2 | 2533¢-0 |
CROSS SUPPORT (58" LONG — AST, CPU, & MV) ) 2 25336-0 |
AXLE (26-3/16" LONG) _ 2 | 25337-0
AXLE BRACKET ) [ 2 25338-0
HANDLE LATCH B 2 25340-0 |
LADDER PAD (NYLON "STICK-ON") | 8 | 25345-0
CLAMP BRACKET (PLASTISOL COATED) | 4 | s7s150 |
HANDLE BAR ) ‘ 2 25410-0
FRONT STOP POST | 2 25497-0

1-25537 /D



PARTS LIST

PAGE 4

61—6 "SINGLE” SHORTBED COMPACT PICK—-UP P/N 25289-0
DESCRIPTION QUANTITY  PART No.

| FASTENER BAG (5' SINGLE LADDER RACK—-CPU) 1 BAGLROO7-0
| BUSHING (NYLON, 1-1/4" TUBE) 2 09677-0
| ADJUSTMENT POST (REAR AXLE) T - 09704-0
ROOF BRACE ) 4 10181-0
GASKET = 4 10182-0
| LOWER FOOT BRACKET 4 11109-0
_ UPPER FOOT BRACKET ) ) 4 25268-0
OUTER RAIL (5" - MV & SBCPU) 1 25331-0
| INNER RAL  (5' — MV & SBCPU) X 25334-0
| CROSS SUPPORT (58" LONG — AST, CPU, & MV) 2 25336-0
AXLE (26-3/16" LONG) 1 25337-0
AXLE BRACKET 1 25338-0
~ HANDLE LATCH D al 25340-0
" LADDER PAD (NYLON "STICK-ON") 4 25345-0
CLAMP BRACKET (PLAST]SOL COATED) 2 37515-0
HANDLE BAR 1 25410-0
FRONT STOP POST ’ 1 25497-0

63—6 "DOUBLE” SHORTBED COMPACT PICK—UP P/N 25290-0
DESCRIPTION QUANTITY  PART No.
FASTENER BAG (5' DOUBLE LADDER RACK-CPU) 1 'BAGLR008-0
_ BUSHING (NYLON, 1-1/4" TUBE) 4 09677-0
ADJUSTMENT POST (REAR AXLE) : 2 09704-0 |
ROOF BRACE 4 10181-0
~ GASKET B 4 10182-0
LOWER FOOT BRACKET 4 11109-0 |
~ UPPER FOOT BRACKET 4 252680 |
_OUTER RAIL (5' - MV & SBCPU) 2 25331-0 |
INNER RAIL  (5' = MV & SBCPU) 2 25334-0
| CROSS SUPPORT (58" LONG - AST, CPU, & MV) P 25336-0
| AXLE (26-3/16" LONG) [ 2 25337-0
AXLE BRACKET 2 25338-0
HANDLE LATCH ) 2 | 25340-0
" LADDER PAD (NYLON “STICK-ON") p 8 | 25345 'oﬁ
CLAMP BRACKET (PLASTISOL COATED) 4 37515- o
| HANDLE BAR ) B - [ 2 25410-0
| FRONT STOP POST = o 2 25497-0

1-25537 /p




FASTENER TEMPLATE PAGE 5

—_—
==
e
=
e
_
=
=
_
=
—_
=
e
=
-
—
—

17 CARRIAGE BOLT — 1" HEX HEAD BOLT
P/N FASO102 — : P/N FAS0078
HANDLE BAR £=3  1-3/4" CARRIAGE BOLT "NOSTAR ONLY
FASTENERS o P/N FAS0204 .
S 2" CARRIAGE BOLT  (QUTER RAIL) 2" HEX HEAD BOLT
rF_IlIIfIII' P/N FASO184 P/N FAS0080
(AXLE) (TO SET PLUSNUT)

"WINDSTAR ONLY"

© ©

!

|"

L

i

'l

!
|

I

|

3/8/" LOCK NUT %‘ 3/8" WASHER 1/4" WASHER
P/N FASONO =
= P/N FASO104 P/N FAS0087
(ASSEMBLY)  £=5  (TyPICAL ASSEMBLY)  (INSTALLATION)

— "WINDSTAR ONLY"
% 1-7/8" CARRIAGE BOLT

P/N FAS0239
(OUTER RAIL-HANDLE LATCH)

2-1/4" SHOULDER BOLT
P/N 17976-0

¥ il 3/8" FLANGE NUT
-
4 P/N FAS0100
g (TYPICAL ASSEMBLY) .
g @ 1/4" PLUSNUT
P/N FAS0052
1/4" FLAT WASHER 3/4" SCREW  1/4" LOCK WASHER (INSTALLATION)
P/N FASO124 P/N  FASOO41 P/N FAS0060 "WINDSTAR ONLY"

(INSTALLATION)  (INSTALLATION)

"VENTURE ONLY"  "VENTURE ond
@ WINDSTAR ONLY"

= =

NYLON WASHER

P/N 10103-0
PLUSNUT SETTING TOOL
N P/N 22200-0
4L (INSTALLATION)
&F BUTYLE TAPE - BLACK ROLL PIN 1-3/4"  "WINDSTAR ONLY"
1/4" LOCK NUT P/N 05586-0 P/N FAS0212

P/N FAS0058 (BOLT HEAD) (AXLE) |—25537 / D




TOOLS NEEDED: ASSEMBLY PAGE 6

§/16 WRENCH or 9/16 DEEPWELL SOCKET with RATCHET
7/16 WRENCH or 7/16 DEEPWELL SOCKET with RATCHET
1/8 ALLEN WRENCH

HAMMER

PHILLIPS HEAD SCREW DRIVER ( for VENTURE vons only )
90" ANGLE or SQUARE

TAPE MEASURE

DRILL

13/32 DRILL BIT ( for WINDSTAR vans only )

3/8 DRILL BIT
3 USE THE "ASSEMBLY LAYOUT" ON PAGE-2 AS A GUIDE TO HELP
IDENTIFY AND PLACE PARTS THROUGHOUT THE ASSEMBLY.

STEP—1) (TOOLS: 9/16 wrench or deepwell socket & rotchet, tope measure.)

A) Attach the LOWER FOOT BRACKET to the UPPER FOOT BRACKET with o 1" CARRIAGE BOLT,
3/8" WASHER, & 3/8" FLANGE NUT ond tighten firmly. "Do this with oll the foot brackets.”
SEE ILLUSTRATION BELOW,

B) Loyout both CROSS SUPPORTS approximately 5 feet oport & insert the FOOT BRACKETS into them.

C) Next ottoch the UPPER FOOT BRACKETS using 1" CARRIAGE BOLT, 3/8" WASHER, & 3/8" FLANGE NUT
for each slot in the UPPER FOOT BRACKETS. (FINGER TIGHTEN ONLY !)

X REFER TO THE "FASTENER TEMPLATE" ON PAGE-5 TO MATCH UP FASTENERS.
"DO _NOT TIGHTEN UPPER FOOT BRACKET FASTENERS YET !"

SHORTBED COMPACT PICK—UP
VENTURE 3/8" FLANGE NUT & 3/8" WASHER

(A) "APPROXIMATE UPPER FOOT BRACKET LOCATION"
SHORTBED COMPACT PICK-UP = SEE NOTE #
VENTURE = 9-1/16"
WINDSTAR = 7-5/8"

WINDSTAR
@

1" CARRIAGE BOLTX

3/8" FLANGE NUT & 3/8" WASHER

UPPER FOOT BRACKET
(® # SHORTBED COMPACT PICK-UP:

GASKET
NG The FOOT BRACKETS should be positioned outwards
ROOF BRACE—~_ ! os for os possible to fit the Cop on your truck.

PICK-UP CAP |—25537 / D



ASSEMBLY PAGE 7

STEP—2) (TOOLS: 9/16 wrench or deepwell socket & ratchet, 90° angle or square.)
A) Attoch the INNER RAIL to the front ond bock CROSS SUPPORTS using 1" CARRIAGE BOLT,
3/8" WASHER, & 3/8" FLANGE NUT (FINGER TIGHTEN ONLY). SEE ILLUSTRATION BELOW.

B) Next peel off opproximately 1/4" of BUTYL TAPE (see "FASTENER TEMPLATE") ond evenly wrap it
oround the bottom side of each 1-3/4" CARRIAGE BOLT hegd tc seal holes in the OUTER RAIL.

C) Next ottoch the OUTER RAIL to the front ond reor CROSS SUPPORTS using 1-3/4" CARRIAGE BOLT,
3/8" WASHER, & 3/8" FLANGE NUT (FINGER TIGHTEN ONLY).

% REFER TO THE "FASTENER TEMPLATE" ON PAGE-5 TO MATCH UP FASTENERS.

D) Now squore the assembly (INNER RAIL to CROSS SUPPORTS & OUTER RAIL to CROSS SUPPORTS) with
o 90" ongle or square and firmly tighten the OUTER RAIL & INNER RAIL fosteners.

1" CARRIAGE BOLT

1-3/4" CARRIAGE BOLT
(CUTER RAIL ONLY)

3/8" FLANGE NUT & 3/8" WASHER

(TOOLS: 9/16 wrench.)

A) Peel off opproximately 1/4" of BUTYL TAPE (see "FASTENER TEMPLATE") ond evenly wrap it around
the bottom side of eoch 1-3/4" & 1-7/8" CARRIAGE BOLT hegd to seol holes in the OUTER RAIL.

B) Attoch the HANDLE LATCH and the AXLE BRACKET to the OUTER RAIL using 1-3/4" & 1-7/8"
CARRIAGE BOLT, 3/8" WASHER, & 3/8" FLANGE NUT (FIRMLY TIGHTEN). SEE ILLUSTRATION BELOW.

1-3/4" CARRIAGE BOLT 7

~__ 1-7/8" CARRIAGE BOLT < E g
s \4)\~\\ E : b = A)
\_:\\\.\_\ \\ i ' ’
S \\E : "\-1-3/4" CARRIAGE BOLT
BACK . e BUTYL TAPE - £5 & 1-7/8" CARRIAGE BOLT
2 ﬁ (CUTER RAIL ONLY)

— 3/8" FLANGE NUT & 3/8" WASHER

|-25537 /D



ASSEMBLY PAGE 8

STEP—4) (100LS: Hommer.)

A) Insert the AXLE through the hole in the AXLE BRACKET, «sIMPORTANT: this end of the AXLE should
hove 3 holes in it ! «« SEE ILLUSTRATION BELOW.
B) Next slide o BUSHING over the end of the AXLE ond press the BUSHING flush into the hole in
the AXLE BRACKET.
C) Now press the other BUSHING into the adjocent hole in the INNER RAIL ond slide the other end of
the AXLE through that BUSHING, SEE ILLUSTRATION BELOW.
D) Firmly top o ROLL PIN into the smaller hole ot the end of the AXLE thot is in the AXLE BRACKET
until the ROLL PIN stops inside of the AXLE. #«TIP: porticlly slide the AXLE bock out to ollow
enough clearance to sofely swing hammer ond prevent damage to parts. ee
E) Now slide the AXLE all the woy bock in and top the other ROLL PIN into the opposite end of
the AXLE that goes through the INNER RAIL until the ROLL PIN stops inside of the AXLE.
»+JIP: rotote the oxle cround to provide better access to the roll pin hole.s=

ToA ROLL PIN

D) & E)

— 1-25537 /D



ASSEMBLY PAGE 9
(TOOLS: 9/16 wrench or deepwell socket & ratchet.)

A) Rotote the AXLE untill the ROLL PIN points towords the HANDLE LATCH. SEE ILLUSTRATION BELOW.

B) Keeping the AXLE rototed this woy ottach the ADJUSTMENT POST to the AXLE using o
2" CARRIAGE BOLT, 3/8" WASHER, & 3/8" LOCK NUT.  +sNOTE: once the 2" CARRIAGE BOLT is
inserted through the ADJUSTMENT POST ond the AXLE seal the hole in the AXLE oround the bolt
with BUTYLE TAPE before putting the 3/8" WASHER & 3/8" LOCKNUT on. s+ (TIGHTEN FIRMLY).

C) Next ottoch o CLAMP BRACKET to the ADJUSTMENT POST using 1" CARRIAGE BOLT, 3/8" WASHER, &
3/8" LOCK NUT. (DO NOT TIGHTEN YET !) SEE ILLUSTRATION BELOW.

T = =

0
HANDLE LATCH { ”

3/8" LOCK NUT &

— 3/8" WASHER
\.\\-o\ BUTYL TAPE
\\\

1" CARRIAGE BOLT
c)

(TOOLS: 9/16 wrench or deepwell socket & ratchet.)

A) Insert the FRONT STOP POST into the front CROSS SUPPORT and ottach with 1" CARRIAGE BOLT,
3/8" WASHER, & 3/8" LOCK NUT. (DO NOT TIGHTEN YET !) SEE ILLUSTRATION BELOW.

B) Attoch o CLAMP BRACKET to the FRONT STOP POST using 1" CARRIAGE BOLT, 3/8" WASHER, &
3/8" LOCK NUT. (DO NOT TIGHTEN YET !)

oy — 3/8" LOCK NUT &
o 3/8" WASHER

-{0)

3/8" LOCK NUT & @
3/8" WASHER a7l




ASSEMBLY PAGE 10

STEP-7) (TOOLS: 1/8 allen wrench, 7/16 wrench or deepwell socket & rotchet.)

A) Insert the 2—1/4" SHOULDER BOLT through a 1/4" FLAT WASHER ond then through the AXLE.

SEE ILLUSTRATION BELOW.
«+NOTE: the heod of the SHOULDER BOLT should foce up once the HANDLE BAR is ottoched.s»

X REFER TO THE "FASTENER TEMPLATE" ON PAGE-5 TO MATCH UP FASTENERS.

B) Next insert o NYLON WASHER over the SHOULDER BOLT and then ottach the HANDLE BAR to the
AXLE followed with another 1/4" FLAT WASHER ond ¢ 1/4" LOCK NUT. (TIGHTEN SNUG ONLY).
#«+NOTE: The NYLON WASHER should be between the AXLE ond the HANDLE BAR.se

NYLON WASHER

S 1/4" FLAT WASHER

-@@

N\-1/4" LOCK NUT

2-1/4" SHOULDER BOLT
WITH 1/4" FLAT WASHER

/—2-1 /4" SHOULDER BOLT

THE AXLE BRACKET IS
USED AS A STOP FOR
THE HANDLE BAR WHEN
THE HANDLE BAR IS
UNLATCHED.

ROLL PIN

HANDLE BAR

AXLE | @
\1 /A" FLAT WASHER \ X

—
=
HANDLE BAR
A
N\ 1/4" LOCK NUT \ \

NOW YOU SHOULD BE READY TO INSTALL YOUR LADDER RACK ON YOUR VEHICLE.
1-25537 /D



INSTALLATION PAGE 1

VENTURE MINI VANS

A) To provide access to the "roof bow” you will be working with you must tcke down the hecdliner in

your van, First remove the "A" ond "B" pillor trim pieces then the upper sliding door trock trim.
SEE BOTTOM ILLUSTRATION BELOW.

B) Next disconnect the dome light wires located on the lower half of the "8" pillor on the possenger
side.

C) Next remove the sun viser brockets, oll coot hooks, and the grab hondle (if present) in the
heaodliner,

D) Next carefully remove the plastic push plugs (to be put back in iater) in the bock portion of the
headiiner.

E) Now up by the dome light hole corefully pull the headliner down untill the fostening clip is detached
from the overhead broce obove the headliner.

F) Now carefully remove the headliner from the von through the reor hatch door.

STEP-2

A) Working from inside the van place o ROOF BRACE (VENTURE) flush up ogainst the front and reor
roof bows & flush side to side ogoinst the header in the von ond mork the "outer siots”.

«« NOTE: ROOF BRACES must foce each other from front to baock os shown in the bottom illustrotion. ==
SEE ILLUSTRATIONS BELOW.

SRLll "OUTER SLOT"
ROOF RIB -\‘ “LOOKING THROUGH BACK OF VAN" \ /- PASSENGER SIDE (REAR)

HEADER \
“"OUTER SLOT"

PASSENGER SIDE (REAR)

REAR ROOF BOW

"OUTER SLOT"
DRIVER SIDE (REAR) -
ROOF BRACE (vemuae)

REAR
ROOF BOW
"SIDE VIEW" FRONT
/f-"':.:-—-"""‘\"',.—.u_..(-"_h_\"_:/ ~ .~ . /_ ROOF BOW
/'-- i __ £
/' ] Nnoor BRACE (VENTURE)-/ "8" PILLAR
HEADER HEADER

"A" PILLAR

120" WHEEL BASE 1-25537 /D



INSTALLATION PAGE 12

VENTURE MINI VANS

(STEP=3) (100Ls: Sofety glosses, aril, 3/8 dril bit.)

A) Working from inside the von drill o 3/8" diometer hole through the roof ot each place you just
marked. The holes you drill should go through o "roof rib" in the roof. SEE ILLUSTRATION BELOW.
«+ TIP: Use the ROOF BRACE os o templote to drill holes os used to mork holes in STEP—2. s«

+ Cleon up ony burrs from the holes you drill & ony shavings from the interior & roof of the von,

ROOF ROOF RIB
kil [

HEADER

A) Carefully set the lodder rock on top of your van with o GASKET under each foot and olign the
"highlighted holes” in the feet & goskets with the holes you just drilled, ond then insert o
1" CARRIAGE BOLT into eoch hole to position the lodder rack on top of the von.
X REFER TO THE "FASTENER TEMPLATE" ON PAGE-5 TO MATCH UP FASTENERS.
SEE THE ILLUSTRATIONS BELOW.
% CAUTION: AT LEAST TWO OR MORE PEOPLE ARE RECOMMENDED TO SET THE LADDER RACK
ON TOP OF THE VEHICLE FOR SAFETY AND TO PROTECT VEHICLE ROOF. %

(Drwe's sde) (Driver's side)
= o ey
D-[CI cz1 B4 \ _/ ~talp olp
o o 1" CARRIAGE BOLT D O
—=— REAR OF VAN "top ow” FRONT OF VAN —
vi
o REAR FEET o o FRONT FEET
n .. 480 op0
- ]_1 % W _ﬂ_ﬁ .
(Possengcrs side) (Possenger's side)
Y. oy T e e it s b b e (b b |
IIA 8 ? ( 60" :- f I
S ’ :U j OVER-ALL |
Tl |
REAR | _I@ B o | ! HEIGHT |
side view
RORE aow\ /—GASKET
P I 5 N e Y — L
- | ™ =7

 ————

. s :? ‘ T/ o

120" WHEEL BASE HEADER CHANNEL




INSTALLATION PAGE 13

VENTURE MINI VANS
(TOOLS: Safety glasses, dril, 3/8 dril bit.)

A) With the ladder rack now positioned mark the "highlighted holes” shown below, then remove the
1" CARRIAGE BOLTS ond carefully move the lodder rock with the GASKETS out of the woy just enough
to cllow you room to drill the holes you just morked. SEE ILLUSTRATION BELOW.

B) Now drill o 3/8" diameter hole ot the marks you just made.

* Clean up ony burrs from the holes you drill & ony shavings from the interior & roof of the von. ¢

(Oriver's side) (Driver's side)
BQD‘ oo top view -':L. -a0'o
O O~ + _ _+7o0 o
--=— REAR OF VAN = 2o FRONT OF VAN —m

o o~ TREAR FEET E \CL O FRONT FEET

E{D/ m@ - @D ~O;0

(Passenger's side) (Possenger s side)

A) From inside of the von insert o ROOF SHIM (VENTURE) up into the "roof ribs” where you drilled and
olign the slots in the ROOF SHIM with those holes. (The open end of the slots should face the
center of the von.) ++ YOU MAY NEED TO FIRMLY TAP THE ROOF SHIM INTO PLACE REMOVING

ANY SEAL CAULKING BETWEEN THE ROOF BOW & THE ROOF RIB. ==

.‘:\./ \_ ROOF BOW
%\—ROOF SHIM

HEADER

i \ R /~"ROOF RIB"

.

\ROOF SHIM \

/4

ROOF SKIN

et i
e e

rooF sum -~/ [
e S IR

PRAEE 1-25537 /D



INSTALLATION PAGE 14

VENTURE MINI VANS
STEP-7) (T00LS: 9/16 deepwell socket & ratchet, sofety glasses, drill, 3/16 drill bit, &

phillips heod screw driver.)
A) Reposition the lodder rock over the holes you drilled oligning the foot holes with the gosket holes
ond the holes in the roof. « NOTE: The GASKETS should lie under the feet ond on top of the roof. »
B) Wrop o 1/2" piece of BUTYL TAPE around the bottom of the head of each 1" CARRIAGE BOLT used

in the feet ond then insert these bolts into eoch hole in the feet that are oligned with the
holes drilled in the roof.

* REFER TO THE "FASTENER TEMPLATE" ON PAGE-5 TO MATCH UP FASTENERS.

C) Now from the inside of the van ottach a ROOF BRACE to each location using o 3/8" FLANGE NUT
to eoch bolt inserted through the roof. "TIGHTEN FIRMLY".

D) Next using the small holes in the ROOF BRACE as o guide drill a 3/16" hole through the lower flonge
of the roof bow. CAUTION: "DRILL THROUGH THIS FLANGE ONLY, DO NOT DRILL THROUGH ROOF !"
+ Cleon up ony burrs from the holes you drill & ony shavings from the interior & roof of the von.

E) Next install the 3/4" SCREWS to each of the small holes in the ROOF BRACE. "TIGHTEN FIRMLY".
F) Now "FIRMLY TIGHTEN" oll the UPPER FOOT fosteners on the CROSSBOW and reinstall the headliner.

"YOUR LADDER RACK IS NOW INSTALLED"

"LOOKING THROUGH BACK OF VAN"

P —

REAR ROOF BOW-/

1" CARRIAGE BOLT —~_

L ) . S 1/4" LOCK WASHER rm
= 7 Y
] A  ROOF BOW 8

—

BUTYL TAPEX =
ROOF BRACE

E)
\_ 3/4" SCReW B)

"CUT-AWAY SIDE VIEW' — ~ -

= g e ROOFLINE |

: ~ FRONT FEET
REAR FEET | DRIVER SIDE | " =

: [ e ———

1-25537 /D



INSTALLATION PAGE 15
WINDSTAR MINI VANS

STEP—1 ) (TOOLS: Pnhillips screw driver.)

A) To provide complete access to the roof header & roof panel you will be working with you must take
down the headliner in the cab orea of your van. First remove the dome light fixture.

B) Next remove the plostic trim ol the rear corners of the headliner.
C) Now loosen the driver & possenger door trim up on the header by "popping” it off the door header.

D) Next remove the four screws thaot ottach the heodliner to the roof bow by the door pillars.
E) Now corefully remove the headliner from your van.

"Now you should be ready to install your lodder rock.”

STEP—-2) (TOOLS: Sofety glosses, drill, 13/32 drill bit.)

A) From inside of the van align the bock edge of o ROOF BRACE (WINDSTAR) to the foword edge of the
"square hole” found in the the side heoder roil ot the bock of the van. Now place the
ROOF BRACE (WINDSTAR) "flush” against the side header rail & the roof panel.

B) Next mork the side heoder rail using the smoll slots in ROOF BRACE (WINDSTAR) cos o "templote”.
Now measure from the forward edge of the ROOF BRACE (WINDSTAR) 60" toward the front of the
von ond ploce the forward edge of onother ROOF BRACE (WINDSTAR) ot the 60" mork ond mark
the side heoder roil the some woy os you did with the ROOF BRACE (WINDSTAR) ot the bock of
the van. Do this for both sides of the vaon.

»« NOTE: Make sure the roof braoces cre positioned correctly as shown in the illustrotion below ! »e
SEE ILLUSTRATION BELOW WITH DRILL.
C) Next drill o 13/32" diameter hole into the side header rail for each small slot you just morked.

CAUTION: DRILL THROUGH THE SIDE HEADER RAIL ONLY ! BE CAREFULL NOT TO DENT OR ORILL
THROUGH THE OUTSIDE SKIN OF THE VAN.

» Clean up any burrs from the holes you drill & any shavings from the interior & roof of the von, «

REAR HEADER

ROOF PANEL

. —~

X SIDE HEADER RAIL

— 60" M\

Il
SQUARE HOLE [ ‘ 11

||

1-25537 /D

"driver door"
“inside view looking up / driver side”



INSTALLATION PAGE 16

WINDSTAR MINI VANS
(TOOLS: 7/16 wrench or deepwell socket with ratchet, 9/16 open end wrench.)

A) From inside of the von set the roof braces aside and insert o 1/4" PLUSNUT into every hole you

just drilled.
% REFER TO THE "FASTENER TEMPLATE" ON PAGE-5 TO MATCH UP FASTENERS.

B) Next insert the 2" HEX HEAD BOLT through the PLUSNUT SETTING TOOL & thread into the
1/4" PLUSNUT. Now hold the PLUSNUT SETTING TOOL in place with o 9/16" open end wrench and
turn the 2" HEX HEAD BOLT with o 7/16" wrench or socket with rotchet clockwise to drow up the
1/4" PLUSNUT. Once the 1/4" PLUSNUT is drown up tight then loosen ond remove the
2" HEX HEAD BOLT & PLUSNUT SETTING TOOL and repect for all the plusnut locations.

SEE THE NEXT PAGE FOR PLUSNUT INSTALLATION & REFER TO THE ILLUSTRATION BELOW.

C) Once oll the 1/4" PLUSNUTS ore all properly set then attach a ROOF BRACE (WINDSTAR) to every
location using 1" HEX HEAD BOLT, 1/4" LOCK WASHER, ond 1/4" WASHER. Slide each
ROOF BRACE (WINDSTAR) upwords untill it is "flush” to the roof panel before tightening each
1" HEX HEAD BOLT ! Now TIGHTEN FIRMLY.
»+ NOTE: Moke sure the roof braces ore positioned correctly as shown in the illustrotion below ! =

ROOF PANEL—

REAR HEADER

SIDE HEADER RAIL

—

—a—BACK -~

DRILLED HOLE
SIDE HEADER RAIL
PLUSNUT SETTING TOOL

1/4" PLUSNUT

1/4" FLAT WASHER

2" HEX HEAD BOLT 1/4" LOCK WASHER

ROOF BRACE (WINDSTAR)

~1" HEX HEAD BOLT

"inside view looking up / driver side"
2 SIDE HEADER RAIL —J

1-25537 /D



INSTALLATION

WINDSTAR MINI VANS

ADRIAN STEEL COMPANY
906 JAMES STREET, ADRIAN MICHIGAN 49221, PHONE 517-265-6194
VAN/TRUCK VEHICLE INTERIOR AND FASTENER INSTALLATION PROCEOURE

PAGE 17

A. FASTENER APPLICATION STANDARD

The proper fostening method in ol coses should be good metal to metol contact, using the fosteners supplied with Adrien’s
prepockoged orrangements,
1. Use nut ond boit through in oll locotions where possile.
2. Use o plusnut in oll blind locotions where nul ond bolt is not possidble.
3, The use of sheet melol screws is discouroged, excepl when nut & boll or plusnuts con not be opplied, ond when this type of fastener
con be opplied in such o monner thot places it in sheor, or cllows for szverol in close formaotion,

B. GENERAL INTERIOR ASSEMBLY AND INSTALLATION PROCEDURE

Adrion Steel interior arrongements ore usuolly illustroted on o product doto sheet which shows the correct orientaotion of oll
components in your wvehicle.
1. Use the ossembly instructions sent with the components lo pre-cssemble ony thot maoy require it, lodder rocks, cob/corgo portition,
knock—down units, and modules.
2. All Adrion prepockeged interiors, except those for pickup bed boxes, inciude o caob/corgo portition. The partition should be installed first,
using the instructions pocked with it.
3. Next instoll the street side components. If the spore is being relocoted to the ponel behind the drivers seot, leave ot least 10” between
the portition ond the first component on that side. Alwoys set oll the components in ploce before drilling to install. This cllows you to
check for obstruclions on the vehicle thot might require ocdjustments to the component positioning.
4. Next instoll the curb side components. Refocote the spare tire, if present, to the ponel behind the driver or possenger seots.

C. SPECIAL INSTRUCTIONS FOR ADRIAN STEEL PROVIDED FASTENERS

1. All holes drilied in the vehicle should have their raw metol edges secled to resist corrosion. When ond if the drilled hole could ollow the
entry of exhoust goses into the cob crec, it should be secled ot the time the fostener is instelled with Butyl or silostic moteriol which
will remain flexible for an extended period of time.

2. The blind fostener of choice is the plusnut. Adrion supplies two threod sizes, 1/4-20 ond 5/16-18. The 5/16-18 is only used with
mini-von polyguord partitions, floor only. After locating oll positions that will need the plusnut, drill the proper size hole for the plusnut
to be used. 1/4-20 uses 3/8" dio. (ol locotions) 5/16-18 uses 1/2 dio. (Noor only). The illustrotion below shows the sequence used

to set o plusnut,
Plusnut Use and Installation

ASSEMBLE SETTING

FOLLOWING PLUSNUT

PLUSNUT HAND TOOL, RATCHET

SET BOLT - OR AR TOOL TURNS
| 1/4-20X2 / BOLT TO DRAW PLUSNUT VIEW OF IMPROPER
| or SET PLUSNUT

5/16-18%X2-1/4

9/16 BOX END

WRENCH HOLDS
PLUSNUT TOOL
|
PLUSNUT
T00L 13/32 D. 1/4-20 CROSS SECTIONAL
: 1/2 0. 5/16-18 VIEW AFTER PLUSNUT
- i HAS BEEN SET PROPERLY
1 | [ —
e SHEET METAL ———
PLUSNUT ASTALLATCH
1/4-20 e
OR
. 5/16-18

information.

Hond operoted ond pneumatic tools ore cvailable to set plusnuts. Refer to Mc Mosters Caorr
or similar industriol cotolog under rivet nut insert tools, or call Adrion Steel Co. for more

1-25537 /D



INSTALLATION PAGE 18

WINDSTAR MINI VANS
(TOOLS: Sofety glasses, dril, 3/8 dril bit.)

A) From inside of the von use the big slots in each ROOF BRACE (WINDSTAR) as a “quide” to drill 3/8"
diometer holes through the center of the "roof ribs” in the roof ponel thot cross over those siots.

« Clean up ony burrs from the holes you drill & ony shavings from the interior & roof of the van. =
SEE ILLUSTRATION BELOW WITH DRILL.

ROOF PANELlFRONT i—

"driver door”

r

"inside view looking up / driver side”

STEP-5

A) Carefully set your ladder rock on top of the von with a GASKET under each foot and align the holes
in the feet & goskets with the holes you just drilled.

% CAUTION: AT LEAST TWO OR MORE PEOPLE ARE RECOMMENDED TO SET THE LADDER RACK
ON TOP OF THE VEHICLE FOR SAFETY AND TO PROTECT VEHICLE ROOF. %

B) Wrop o 1/2" piece of BUTYL TAPE oround the bottom of the head of each 1" CARRIAGE BOLT used

in the feet and then insert these bolts into each hole in the feet that ore aligned with the
holes drilled in the roof.

Pl
% REFER TO THE "FASTENER TEMPLATE" ON PAGE-5 TO MATCH UP FASTENERS. e o
e = p)
BUTYL TAPE) &
1" CARRIAGE BOLT

i“ - 5' O | e emlaC et 1

' [ N | I

o =1 ( ! / 14 OVER-ALL |
wl —=

REAR FEET — . Bite) “side view"  TRONT FEET—4 | | HEIGHT |
P < GAS’(ET GASKET\L; ————————— J

AA) F—N

| -25537 /D\_



INSTALLATION PAGE 19

WINDSTAR MINI VANS
(TOOLS: 9/16 deepwell socket with rotchet or 9/16 wrench.)

A) From inside of the van secure the ladder rack to the roof with o 3/8" WASHER &
3/8" FLANGE NUT on eoch 1" CARRIAGE BOLT thot you instolled through the roof. "TIGHTEN FIRMLY."

SEE ILLUSTRATION BELOW.

B) Now "FIRMLY TIGHTEN" all the UPPER FOOT fasteners on the CROSSBOWS and reinstall the headliner.

"driver door”
| |
"inside view looking up / driver side"

3/8" WASHER &
3/8" FLANGE NUT

1" CARRIAGE BOLT
(through roof)

"YOUR LADDER RACK IS NOW INSTALLED"

1-25537 /D



INSTALLATION PAGE 20
SHORTBED COMPACT PICK—UPS

A) Carefully set your lodder rack on top of the truck cop os for forward as possible while still allowing
enough clearance under the truck cap for installotion fasteners to be used. Then "center” your
your lodder rack from side to side.

++ NOTE: Some truck caps have built in reinforcement broces. Use these to guide you to where to
position your ladder rock.  With these truck cops you won't need the ROOF BRACES supplied with
with your lodder rack. Remember to “center” your ladder rack from side to side. »»

% CAUTION: AT LEAST TWO OR MORE PEOPLE ARE RECOMMENDED TO SET THE LADDER RACK
ON TOP OF THE VEHICLE FOR SAFETY AND TO PROTECT VEHICLE ROOF. %k

FRONT FOOT —
REAR :’_/f—%

ROOF BRACE

A) Peel off opproximotely 1/2" of BUTYL TAPE ond evenly wrop it oround the bottom side of eoch
CARRIAGE BOLT heod used to mount the ladder rock to seal holes in the FEET.

% REFER TO THE "FASTENER TEMPLATE" ON PAGE-5 TO MATCH UP FASTENERS.

BUTYL TAPE )
1-1/2" CARRIAGE BOLT

5: {

I 3L ) 1. OVER-ALL |
REAR FEET\»E o) FRONT FEET—1_1] l HEIGHT |
CASKET~___ CASKET =t o s v ' mi i J

N N i\

1-25537 /D




INSTALLATION PAGE 21

SHORTBED COMPACT PICK—=UPS
STEP-3) (TOOLS: Safety glasses, drill, 3/8 drill bit, /16 wrench or deepwell socket & ratchet.)

A) With the lodder rock properly positioned corefully drill through the truck cop using the lodder rock
FEET os o "template”. = USE ONLY the outer holes in each FOOT ! #s
SEE THE HIGHLIGHTED HOLES IN THE ILLUSTRATION BELOW.

* Cleon up ony burrs from the holes you drill & ony shovings from the truck bed & roof of the cop.

B) Once you hove drilled the holes through the truck cop then place o GASKET under eoch FOOT ond
clign the holes in the GASKET with the holes in the FOOT. Then insert o 1-1/2" CARRIAGE BOLT
(maoke sure BUTYL TAPE is opplied under each bolt heod) through each hole in the FEET you
drilled through.

% REFER TO THE "FASTENER TEMPLATE" ON PAGE-5 TO MATCH UP FASTENERS.

C) Now from under the truck cop ottoch o ROOF BRACE for each foot location, then o 3/8" WASHER,

and then o 3/8" FLANGE NUT to each 1-1/2" CARRIAGE BOLT sticking through the truck cop ond
TIGHTEN FIRMLY.

»+ FIRMLY TIGHTEN oll the remaining fasteners on the FOOT BRACKETS. e=»

"YOUR LADDER RACK IS NOW INSTALLED"

Driver's sid top view (Dnvers side)
% BD sl
O (N}
~=— REAR OF TRUCK CAP FRONT OF TRUCK CAP —mm
REAR FEET DRILL THROUGH AT FRONT FEET
p THE HIGHLIGHTED
HOLES ONLY !

.

O e i i

(Possenger's side)

(Pcssengcr s sice)

FOOT BRACKET-\

GASKET~ s

ROOF BRACE~_ ' \\
: PICK-UP CAP

1-25537 /D




ADJUSTMENT PAGE 22
(TOOLS: 9/16 wrench or deepwell socket & rotchet.)

A) Load your lodder onto the lodder rack (see poge 19) and lotch the HANDLE BAR into the

HANDLE LATCH.

B) Now slide the lodder bock towards the reor of the vehicle ond slide the reor CLAMP BRACKET to fit
snug over and against the top lodder rung. «s See bottom illustrotion for STEP LADDERS ! e»

SEE ILLUSTRATION BELOW.

C) Next slide the FRONT STOP POST ot the front of the lodder rack bock towards the reor of the
vehicle ond fit the front CLAMP BRACKET to the top lodder rung the some as the reor.

D) Firmly tighten both front ond reor CLAMP BRACKETS to their posts ond tighten snug the
FRONT STOP POST to the front CROSS SUPPORT.

E) Now unlotch the HANDLE BAR and unload your lodder. Next loosen the FRONT STOP POST ond

slide it out towards the rear of the vehicle 1/2" ond FIRMLY RETIGHTEN !
YOUR LADDER RACK SHOULD NOW BE ADJUSTED FOR YOUR LADDER.

*x CAUTION: Never carry your ladder to extend past the reor bumper. *x

EXTENSION LADDER / o .
. D) / JO B 9 Q] i o) 110
a [al 1T T O T 1
R LlﬂlUULLE;Lp;If. @J v froat

CAUTION: Never clamp up the first step ond the head of the STEP LADDER !

Front CLAMP BRACKET must be attoched like this !

STEP LADDER — 10" or longer |
) =
e 2 D) ; : B
\ R\t EEIA
[ g s = ) (st N
rear A) Er I I\ O) £) ‘1./; I front
[_UUUIJU_'L?;_% 1)

NOTE: For STEP LADDERS UNDER 10" order o "68—3 Step Lodder Kit".

1-25537 /D



PAGE 23

"OUTER RAIL HORN"

TO SAFELY LOAD & UNLOAD YOUR LADDER USE THE "OUTER RAIL HORN" AS
A PIVOT POINT TO SUPPORT THE FRONT OF THE LADDER.
THIS WILL MAKE LOADING & UNLOADING YOUR LADDER A LOT EASIER AND SAFER !

/ ] 1-25537 /D



